
HL - HONDA™ LITE GX 35    2012-2013 Parts List

Item Number Part Number Description
1 N/A Honda GX 35 4-Stroke Engine
2 151364C-1 Composite Handle with Lever
3 151645 Throttle Lever with Screw & Washer
4 151401 Stop Switch Assembly
5 410090B Stop Switch Screw    (Requires 2)
6 151415 Stop Switch Wire Lead
7 151520 Throttle Linkage Cable
8 151515-A Throttle Linkage Assembly (Includes #7)

Transmission
9 140S-U Upper Transmission (Includes #11, 12, 13, 14 & 15)
10 211310 40:1 Compound Gear
11 122210 Flange Bushing Compound (Upper)
12 140320 40:1 Pinion Gear (No Longer Available)
13 122910 Washer (No Longer Available)
14 122205 Clutch Cup Bearing
15 122410 Clutch Cup Drum
16 470840R Upper Transmission Bolt - 6mm x 1 x 40mm    (Requires 4)
17 151528 Tab Screw (Short, Top)
18 151524 Tab Screw (Bottom, Long)
19 151516 Exhaust Guard Block
20 151517 Exhaust Guard Plate
21 151523 Base Bolt 5mm x .8 x 50mm SHCS    (Requires 2)
22 140S-L Lower Transmission (includes #23, 24, 26, 27 & qty 2 - 25)
23 122920 Snap Ring Output Shaft
24 122915 Output Shaft Washer
25 122215 Flange Bushing Output Shaft (Requires 2)
26 122305 Output Shaft with Drive Gear
27 122210 Flange Bushing Compound (Lower)
28 410011S Lower Trans Screws HI-Low Cut Philips    (Requires 6)
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HL - HONDA™ LITE GX 35    2014 Current Model Parts List

Item Number Part Number Description
1 N/A Honda GX 35 4-Stroke Engine

2 151364C-1 Composite Handle with Lever, Screw and Washer

3 151645 Throttle Lever

4 151415 Stop Switch Wire Lead

5 151401 Stop Switch Assembly

6 410090B Stop Switch Screw    (Requires 2)

7 151520 Throttle Linkage Cable

8 151515-A Throttle Linkage Assembly (Includes #7)

9 151528 Tab Screw (Short, Top)

10 151524 Tab Screw (Bottom, Long)

11 151523 Base Bolt 5mm x .8 x 50mm SHCS   (Requires 2)

12 151516 Exhaust Guard Set (Base & Tab)

13 151521 Throttle Screw

14 151526 Flat Washer

15 151527 Locking Washer

16 410015 Composite Handle Washer

17 410012 Composite Handle Rivet

18 410014 Throttle Linkage Screw-Lever

19 410065 Throttle Linkage Screw-Engine

20 410016 T-Sleeve

21 410013 Throttle Linkage Beveled Washer

22 470840R Upper Transmission Bolt - 6mm x 1 x 40mm    (Requires 4)

23 410011S Lower Trans Screws HI-Low Cut Philips    (Requires 6)
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For Transmission Information See Parts List for:
140S Transmission (includes 140S-U and 140S-L)



Auger, Blade & Other Part & Accessories Parts List

Auger
Size

Blades 
Part Number

Blade Guard 
Part Number

6 Inch LPD-6PB LBG-6
7 inch LPD-7PB LBG-7
8 Inch LPD-8PB LBG-8
10 Inch LPD-10PB LBG-10

Auger
Size

Blade 
Part Number

Blade Guard 
Part Number

8.25 Inch MB-825B PG-825
10.25 Inch MB-1025B PG-1025

Part # Other Parts and Accessories
LPP Replacement Lazer Power Point (2 Pack)

RGS-P2 Rubber Blade Guard Strap  (2 Pack)

17620-ZM3-815 Honda Engine Gas Cap - For use in HL

LLRB-2 Lithium Lazer Replacement Battery - For use in LL

ERB-1 12 v/9 amp Replacement Battery - For use in ELL

2SOIL 2-Cycle Smokeless Oil - For use in LM, LMP, LZ, CM, CL & MP

0W-20 4-Cycle Oil - For use in HL

Part # Other Parts and Accessories
BB-2 Replacement Blade Bolts - For use on MB825B & MB1025B

RGS-P2 Rubber Blade Guard Strap  (2 Pack)

2SOIL 2-Cycle Smokeless Oil - For use in LM, LMP, LZ, CM, CL & MP

LM-Lazer Mag, LMP-Lazer Pro, LZ-Lazer Lite
HL-Honda™ Lite GX 35, LL-Lithium Lazer
& ELL-Electra Lazer

CL-Chipper Lite, CM-Chipper Mag, LC-Lithium Chipper
MP-Magnum & BVE-Big Volt Electric

MODEL # LPD
LAZER AUGER

TWIN SERRATED
STAINLESS STEEL 

LAZER BLADES

MODEL # D
CHIPPER AUGER

SINGLE
STEEL BLADE

Find out more about fishing gear & accessories we have.

https://www.carid.com/fishing.html



